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[loBHuit crmcox AOIIOMIKHHX peqoBHH HaBE/ICHO B po3fini 6.]. 0

3. JIIKAPCBKA ®OPMA
Bini o maitxe Gimax, ILTOCKi,
OZHOTO GOKy.

Tabrerky moxmna PO3JLTHTH Ha PiBHi M070BHHY.

4. KJIIHIYHI XAPAKTEPHCTHKH
-

4.1 Tepanesrnuni NoKa3aHusg

[30miazmy TabaeTkn o
Mycobacterium tuberculosis.

100 mr OKa3aHu| u1g g1

& 1

KPYTIi, 31 CKomenmy KpaeM, TabuieTku Ges nokparrs 3 PHCKOIO 3

KyBaHHA TyGepkybo3y, CIIpHYHHEHOTO

st npwitasrry pitenns mogo JONUIBHOCT] Teparii [3oniazmy TabneTkamu o 100 M CJIifg

PO3IIANaTH HalHOBIWmi oiniiini HaCcTaHOBH

IIOMO JTKyBaHHS Tybepkysosy (u
PexoMen nanii BOO3: http:/Iwhalibdoc. w}zo.mrfnubh’can’ons&.’ﬂl 0/9789241547833

MKIIaJ,
eng.pdf ).

4.2 Cnocis 3acTocyBanH#A Ta 1030

Opanbne 3a4CTOCYBaHHS.
[3omiasuy rta6nerky mo 100 mr
pizuHOIO.

baxano koprary LTHMH, 3alIHBAlOYH BOJIOIO abo IHIIoW

Tabnerxu cnix NpHAMATH HaTwe (MpuHaiivyi 3a rOOUHY 110 ik abo 4epe3 JIBi roAuHA Imics).

AKTHUBHHU TYBEPKYJIHO3

M nikysanms aktreHOIO TyOepKy 1603y i30miazny SABMIH CIILJ 3aCTOCOBYBaTH y HOEHAHHI 3

IHIIH MH HDOTHT‘VﬁeDKYHbOS HHMH IIpenapatamMmu

Hobosuit pexum: aa giteii 10 Mr /KT /o6y (y miamaszomi Bin 10 10 15 mr /kr

MacH Tina /mo6y),

JULA ROpoCIHX 5 Mr (nianason 4-6 mr /kr MacH Tina /no6y)

Kinexicts Tta6nerox 130Hiazu Ty
0IHOPa30Boi 106080 1031

100 mr Bignmosinmo A0 BaroBHX ianazonis Y BHIIsOi

Kinbkicts Tabnerox Ha
JIeHb

Barosuit mianason (xr) Pexomennoana nosa
(vr)

3.5m0<7 50

710<10 100

10 no < 15 150

15 10 <20 200

20 10 <30 250

-

* Toproei Haseu He npekBanidikyorscs BOO3, Lle Bianogi
OPTal 3 perymosanus Jjikapesiux 3acobis (NMRA), v AaHomy WHOPAR pracua

JIMIIEe gK [NpHKnang.

AQ/IbHICTB, WO MOKNaneHd| na

CT(.;piHKﬁ 2311
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V' mopociux i3 Baroro 30-45 xr nmoboea noza CTaHOBHTE 200 Mmr i30Hiasugy y BHTJIST
OJHOPa3oBoi 103M.

OCHJIaHHAM http://whqlibdoc.who.ini/gublications/ZU10/9789241547833 eng.pdf ).

JIATEHTHUA TYBEPKYJIH03 (MoHOTepanis)
Hopocni:
300 Mr /106y mporsirom oHalMeHrIme 6 Micsmip

Hitu:

10 mr /kr Macu Tina /n06y (Maxcumym 300 mr /no6y) npunaitvyi 6 MiCAIIiB

Barosuit ianason (xr) Kinskicrs taGnerox Boniasuay mo 10 Bsenena noza (Mr)
MT (3arambHa go3a 10 MT /KT MacH Tin

f,zzoﬁz}
<5 Y2 Tabnetkn 50
5.1-99 1 Tabnerka 100
10-13.9 1% Tabnerku 150
14-19.9 2 Tabnerku 200
20-24.9 2Y: tabretkn 250
>25 3 Tabnetku a6o 1 Tabrerxa 300 mr | 300 |

Oxpemi nomy smii

Ilopywenns gpynxyii HUPOK:
3a3BHyaif ne PCKOMEHIYEThCS KOpHTyBaTH 03y y Malli€HTiB 3 HUPKOBOIO HenocTathHicTo. OHak
CHZ peTenbHO BIICTEXYBATH 03HAKK TOKCHYHOCTI  i30Hia3myy, Y BUIII  mepudepuunof
HeHponarii. V oci6 3 HOBUTBHAM THIOM ALCTHIIFOBAHHS i3 Cepifo3HO0I0 HHPKOBO e

Hopyuenns byHryii neyinxy:
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ObMeskeni gani CBIIYATE 1o Te, 10 hapmakokineTHka 13oHiasuyy y NAlienHTiB i3 HNOpyIIeHASIMH
DyHKuii negimy SMIHIOETECA. ToMy y mamientip 3 DEYiHKOBOIO HenocratHicTIo criip YBaXKHO
CHIOCTEpIraTH 3a o3uakany TOKCHYHOCT] i30Hia3HJ_1y (muB. Posnin 4.4).

43 Hporunokaszanng

I3oHiazmy HPOTHIOKA3aHHIT anieHTaN j3 ) Fid
- IIBHIIEHO) 9IYTIHBICTIO IO Aifoqof petoBrEH abo 1o 6y p-axof 3 nouominc}mmpcqoaﬂn,
- TOCTPHMH 3aXBoproBaHHsMK NeYiHKH 6y ap-gK0] eriomorii i3

- MEMKAMEHTO3HOI0 XBOPOGoIo NeYiHKK

- [IONIEPETHIM NOIIKO M3k eV NEYiHKH, 10 0B’ 13ame i3 i30Hia3HzIOM, 260

- Man nonepeani Baxki moGiygy; Peakuii Ha i30Hiasmz, Taki AK MEIHKaMeHTO3Ha JIHXOMaHKa,
03H06 a6o aprpur.

TIOIIKO/DKeHHIO mewinku aGo IHIHM HCCHPHATINBAM  eexTanm. Cromn Bxomuts Oyap-mo 3
nepepaxoBanoro: HE3po3yMina anopexcis, HYNOTa, OoBoTa, Temua Ce4a, JKOBTAHHMILL, BHCHM,
CTIHKa mapecresis PYK 1 Hir, cTijixa BTOMa, cnabkicTs TpuBamicrio Oitsme 3 gmip Ta /abo

Jo rpyn NANiEHTIB, sKi 0c06THBO CXWIIBHI 10 po3BHTKY TCTIaTHTY, HaleKaTE

- Bik> 35 pokin

- IMOJIEHHI CHOKMBayj AJTKOroo (mawienTam ciig HarloJIermmeo PCKOMEHIYBaTH 06MeEXHTH
IPHAOM aIKOromsHux HaIoiB, TUB. po3zin 4.5)

- HAlliEHTH 3 aKTHBHHMY XPOHIYHUMH 3aXBOPIOBAHHMH HEYiHKH Ta

- CIIOXKKBaYI 10’ eKIilfHIX HapKOTHKIB, _ _ _ _
Honatkoso 1o OMICAYHOrO CIIOCTEPE)KCHHA 32 CUMITTOMAMH HeoOXinHo BHMIPIOBATH IME€YiHKOB]
(bepmenTn (30kpema ACT ta AJIT) y unx nauientis AC To4YaTKy Tepamii izomiasmmom Ta
TNEPIOIMYHO MPOTIrOM YCBOTO Nepiofy jiKyBaHHs.

Kpim Toro, crix ysaxuo CIOCTEDIraTH 3a TakuMu HalieHTamy;

- NAIIEHTH 3 OMHOYACHHM BXKUBAHHAM Oy /1b-SKHX XPOHITHO NPH3HAYEHHX JTiKiB (ZUB. po3zin 4.5)
- HAABHICTB Hepudepuyro HeHponaTii abo cranis, cxumhrNx 710 Heliponarii

~ BariTHI ManieHTKH T2

- BUI-indixopani namienty,

Higsumenns pigusg MOKa3HHKIB (ByHKUIT mewinky NOLIMpEH] mix yac Tepamii Tabnetkamu
[3oniasumy. 11 sminu NOKA3HHKIB (yHKUioHyBanHS NEYIHKH 3a3BHYali He3HAuH] a6o HOMipHi i
3a3BHYAH HOPMAI3yIOTBCS CIOHTAHHO IPOTATOM TPBOX MiCSIiB, HABITE 33 YMOBH PO
Teparii.

Ko Biaxunenus nokasuuxis bynkuii newinku TMEPEBHINYIOT y TPH-II'SITH pasin
HOPMH, CIIiJ HacTikHO POSTJIIHYTH MATaHHS npo IPHIIHHEHHS HPUHOMY TabeTok
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EATe LA s

[Boniasun cnip 3 06epexmicrrof-aacmcosynam namienTam i3 nonepenHivu HaABHUMU  [IpOsSBaMyu
CYZOM, ICHX030M B aHaMmyuesi abo mopymenmaMu PobOTH nevinky,

[lykposuit siaGer: 3a NalieHTaMu 3 [iaGetoy CIi peTensHo CIIOCTepiraTu, ockimpxy 130Hia3myy
MOE BILTHBAaTH Ha KOHTPOJT, PIBHA rOK03H B KpOB.

IUTYHKY Ta fiapero.

4.5 Bsaemopis 3 IHmAMHE JiKapcLKaMH 3acobamu Ta inmi Buan B3aeMopil,

In vitro 130Hia3u gie sxc iHriGirop CYP2C19 13 CYP3A4. Taxum THHOM, e MOXe 36imbmmTy
BILUTHB nipernaparis, ski B OCHOBHOMY BHBOISTECS Gy Tb-stKum 13 IHX muTsxiB. Hacrymauii nepenix
B33aEMOZIIH He ¢t BBaxkaTH BHYICPITHUM, aJle TinbKy sx TIPEACTABHHUK KiTaciB fikapchkmy 3aco0i.,
JIe citig AOTPHMyBaTHCs 0GepeKHOCTI.

Ipomucydomni sacobu

DenirtoiH, Kapbamasenim, Ba/IbIIpoar: i3oHiazmy SHIDKY€ BHIMMMI KiipeHc mux Ipenaparis, a
OTXKE, MOTeHIioe ebektn nmanux npenaparie. ITnaszmosi KOHUCHTpauii npoTHCY mOMHEHX
MPenaparis ¢l BU3HAYATH 110 | micys NOYaTKy Tepamii i30Hia3HIOM; Cj1ixy YBQXKHO criocTepiratn
3a MauieHToM momo HAasIBHOCTI o3Hak Ta CHMIITOMIB TOKCHYHOCTI, i A03y NpOTHCY 1OMHOTrO
Ipenapary BimmoBiguo KOpHryBary.

OnHovachuit npmitoy benitoiny a6o Kapbamaseniny wmoske 361nbImHTH TeNaTOTOKCHYHICTE
130Hia3uy,

Cedamusni 3acobu

Bensoniaseninu (manpuknapy, Jiazenam, bypasenam, TPHA301aM, Migasonan): 30HIa3uA LioxKe
SHWKYBATH IIE€YiHKOBHI] MeTabomizm Geﬂaoﬂimeniﬂin, IO OpU3BOAHTE 0 MiABHINEHH S
KOHLeHTpauii 6Gensomiazeminis B miasmi. Crig PETeIBHO cnocTepiratu 3a Hall€EHTaMH Ha

HAABHICTB 03HAK TOKCHYHOCT] Oensoniaseninis, i ixuo AO3y KOPHTYBaTH Biamosimyo.
Qenobapbirtam: oxmouacke 3aCTOCYBaHHA i3 i30HiasmmgoM MOXe MpH3BECTH 10 mocHieHms

Hetiporenmuxy
Xnoprpomasuy: OHOYacHe 3acTocyBanHs i3 130HIazMIOM MO3Ke moripry
i30Hia3uny. Crix PCTCIIEHO KOHTpPOIIOBaTH cTak MALIEHTIB 010 ToKcHaHOCT] AL
[anonepugon: Onnovacue 3aCTOCYBaHHSA i3 130HIa3HTOM MOXe i
ranonepunony B miasmi KpoBi. Crizx perenpro CIOCTepiraTH 3a nauientamy
rajonepunoiny Ta Bignosigmo KOpHIyBaTH 103y rajonepuzaomy.,
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Anmuroazynanmuy
Ioxinui xymapuny a6o IHTaHiOHY (Hanpukiaz, BapapuH): oxmovacue 3aCTOCYBaHHS 3
BoHIa3HuTOM  MosKe TIPUTHIYYBATH  epMmenTaTHB M MeTabotizm AHTHKOATYJISAHTIB, 10
UPH3BOJHMTE 110 MiJIBAIIEHH S KOHIEHTpanii B rmrasmi KpPOBI 3 mifBHIIEHMM PH3HKOM KpPOBOTEYj,
Otxe, ciin peremsro KOHTPOITIOBATH MIKHApoHE HOpMaTi30Bae BiTHOIIEHHS.

AnbdenTanin:  Xpouiume Ro-/uicasonepaniiine 3aCTOCYBaHHA 130Hia3Hy MoXe 3MeHmHTH
IUIa3MOBUH  KIPEHC Ta MOOBKHTH TPUBATICTL [Iif a.m,rpeHTaHiny:crﬂoay anbhenTaHity,
“"MOXIIHBO, OBEHETHCS BIITOBIIHMM umHOM BIIKODHIyBaTH. ¥

Endnypan: _Izomiasuy MOXe  30LTbIIyBaTH YTIBOPEHHS MOTEHMiHHo He(pOTOKCHYHOrO

Teodinin: Omnouacke 34CTOCYBaHHs i3 i30HiasHZOM Moske 3HH3HTH MeTabosmism Teodininy,
30LIBIIYIOUH THM camin HOro piBHI B masmi. Tomy cnix xonTpomopary piBers Teodininy y
IUIa3Mi KpoBi.

Ipokainamin: Opnaouacke 3aCTOCYBaHHSA i3 i30HIa3HAOM MosxKe 30U IIHTH KOHIEHTpaIlif0
130Hia3uy B maasmi kpoBi. Crix peremsmo KOHTpO/IOBaTH CTaH mauientis moxo TOKCHYHOCTI
3oHia3my.

Kopmocregoi‘gg (Hampuknap, IpeaHizonon): B OZHOMY NOCJIIDKEHH] OHOYacHe 3aCTOCYBaHHA
i3 i30HiasumoM 3MEHIYBAI0 BIUIMB i3omiasuny ma 22-30%. v 0Ci0 3 mBHAKEM THIOM
ANECTHIIOBAHHS MOKE 3HAOOHTHCS KOPHTYBaHHA 103K i30Hiazmy.

Aueraminoden, mapaneramoy: OAHOYACHE 3acTOCYBaHHS 13 130HIasHmOM MOKe 301TBIIHTH
TEeNaTOTOKCHYHICTB.

Tinpoxenn  amowmigio rnoripurye BCMOKTYBaHHS i30Hiasumy. ITig wac Tepanii Tabnerkamu
130Hia3uny ctip 3aCTOCOBYBATH aHTANHIHI 3aCO6H, K He MicTaTs TIAPOKCHTY alliOMiHif0.
ducympbipam: ommouacke 3aCTOCYBaHHA i3 i30HIAa3MIOM Moke IIDH3BECTH 10 36inbImIeHHs
HacTOTH No619HHX edekTin g UCHTpaTBHOI HEPBOBOT cHCTeMH. Moye 3Ha00HuTHCA 3MEHImEeHa
n103a abo npunuHenHs TpuioMy nucynsdipamy.

l'enatorokcuuni ixu: OTHOYACHE 3acTOCYBaHHS 130HIA3MNY 3 iHmEMK FeNaTOTOKCHYHUMH
IpCMIapaTaMi MOKe NMOCHIIHTH FCIIaTOTOKCHYHICTE, ILOTO CITiJ YHHKATH.

He#tpoTokcruni nixu: oxoyacke 3aCToCyBaHH i30HIa3uAy 3 iHmHMU HEHPOTOKCHYIHMMH Jlikamu
MOK€ NIPH3BECTH JI0 aUTHBHO] HEHPOTOKCHYHOCT, TOMY HOTO CJliJ yHHKATH.

Bsaemonis 3 ixero ta HarnosMu

AJIKOroJip: OTHOYAaCHMH 10 Ie HHHI IPHHOM aJIKOro/TI0 MOK€ IIPH3BECTH 10 30LIbImeHHY YaCTOTH
IIPOSBIB FeNaTOTOKCHYHOCTI, CIOPHYHHEHOT 130HIa3HIOM. Cnix  ypaxno criocrepiratu 3a
NAlIEHTAMH HA HASBHICTE O3HAaK IenaroTOKCHYHOCTI Ta HacTiitHO PCKOMEHITYBaTH 0OMeXHuTH
IPHHOM aJIKOTOTBHAX HAMOIR (1mB. posnin 4.4).

Cup Ta puda (xa, Garata ricramimom abo Tupaminom): OMHOYACHHH HpuHOM i3 i30HiasmzOM
MOXE NpH3BECTH [0 iHTiGyBamms MOHO-/niaMiHOKcH a3 i30Hia3uIOM, [EPELIKO KA YK
Meraborismy ricraminy Ta THpaMiny. Knikiuso nme mose HPHA3SLECTH 10 MOYepsoHisHA abo.
cBepOinns MIKIPH, TAKHX ABHII 5K MPUILIMBH, BLITyTTS cepreburrs, HiTIHBOCTI, 03HOOY abo
BUTIYTTS THIIKOT WKipH, rOJI0BHOTO 6010 a6o 3alaMOpOYeHHS.

Brums na naGoparopi AOCITIJPKEHHS
[30Hia3un Moxe CIIPHYHHHTH XHOHO-IIO3UTHBHY BIITIOBIAL mpu IPOBENICHHI ITIOKO3ypHYHOrO
TECTY 3 MiJIHUM KYIOpOCOM; He BIUIMBAE Ha (hepmeHTaTHBH] TECTH Ha IIII0KO3y.,

4.6 Baritmicts Ta JIAKTanis

BaritHicre:

He nosigommsnocs po nobiuni edexrn iBomiasmay Ha iy, Onnax
3aCTOCOBYBATH il YaC BAriTHOCTI Hmre TO/i, KOJIH KOPHCTS NIEPEBHIILYE [TOTEHT]
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Jlakramis:

[3omiasun suBogHTHCH 3 IPYIHHM MOJIOKOM Troyiounx Marepis. He mnosigomsiiocs 1po
HECHPHATINBI edexTH y JiTeid. Konnenrpanii s TPyAHOMY MoJoni HacTiabkH HHU3bKI, 10 He

a00 JliKyBaHHS HeMOBIAT, sKuX TOAYIOTh TPy UTO.
4.7 3nartmicrs BIUIHBATH HAa MIBHAKiCTH Peaknii npn kepysanni ABTOTpAHCHOpPTOM abo:
IHIBAMA Mexanizmamu, #

4.8 Tlobiuni peaxuii
Haipaxxmpimmvn HCCIPHATIMBEMH eekTamu 130Hiasuay € nepudepuyna Ta HEeHTpalbHa
Heﬁporomnmicrb, 4 TAKOXK TSKKHH, iHOT JE€TATBHUH TenaTur.,

ony61KoOBaHHX JiTepaTypHHX AQHUX, OTPHMaHHX IIEPEBAXHO MJ 9ac BHKOpHCTAHHS Imicns
3aTBepDKeHHs. Yacto nami IO 4acToTy He MOXHa HasecTH. 3a 4acToToro mobivni peakiii
NOAUISIOTECS Ha [ysKe noumpexi (> 1/10), nommpeni (>1/100, <1/10), newacri (> 1/1000,
<1/100), pinkici (= 1/10000, <1/1000), zyxe pinkichi (<1/10000), «HeBinomos.

Posnanu neprosoi crcrenu:

Hyxe mommpeni: nepupepryna HeHponatis, sxiii 3a3sHyaif IEpenyIoTh mapecresii crom |
Kucted. Yacrora 3anexurs B ZI03H Ta Takux CIPHATIUBHX CTaHIB, K HEJIOIIaHHA, AJIKOTOTizM
abo niaber. Ilpo mej HOBIIOMIIAIOCS v 3,5-17% NALIEHTIB, SKi OTpHMyBamH 130Hiazm,
Onnovacke BBeeHEY MIPHIOKCHHY 3HAYHOO MIPOIO 3HMIKYE 11eit PH3HK (muB. Po3min 4.4).
Heuacri: cynomu, Toxcmuna eHnedamonaris

Hesinomo: 3allaMOPOYEHHS, rOJIOBHHIT i, TpeMop, 3anamMopoyeHns, rineppedexcis.

Heuxiarpuasni po3namu
Hewacri: nopymenns IaM’STi, TOKCHYHHIA MCHX03
Hesinomo: crinyranicrs CBIZIOMOCTI, Ae30pieHTaNis, ramonuHaii,

[ItyaKoBO-KHIIKOB] po3namu:
Hesitomo: myzora, 6moBora, anopekcis, CyXicTs y pori, METEOpH3M, Oib y skHBOTI, 3an0p.

'enmaro6iniapui mopymensus:
Hyxe nommpeni: TPaH3UTOpHE 30UTbIICHHS piBHs CHPOBAaTKOBHX TpaHcamiHas3.
Hewacri: remarur,

Posnanu mupok i CEYOBHIIIEHHS
Hesimomo: 3aTpUMKa ceyi, H&(I.)pOTOKCH‘IHiCTL, BKJIIOYAIOYH IHTEPCTHI AL 1T HepuT

Mera6omisym i HOPYIICHHS Xap4yBaHHs:
Hesimomo: rinepriikemis, MeTabomiyHmif aIM103, esarpa.

3aranemi po3namu
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€puTeMa),  cBepbixk, JIHXOMaHKa, JIeHKoneHis, aHainakcig, anepriyamit IIHEBMOHIT,
HEHTpomnewis, COBHHOGLLISA,  cHHApOM CﬁBEHca-lbxorICOHa, BACKYJIIT, niMpazeHonaris,
PEBMaTHYHUIA CHEIpOM, BOBYaKOBONOMIOHHIT CHH/IPOM.

Posnmanu xposi ta miMbaTHaHOT cHeTeMy:
Hesizomo: anemig (remoniTHuHa, CHepobnacTHYHa afo “aIlIaCTUYHa), TpoMOonHTONEHiS,
JeHKoneRis (anepriyna), HEHTpOIeHis 3 eo3unopinicro, arparycuTos,

Iopymenns 3 OoKy muxamms, IPYTHOT KITiTKH Ta CepeNnoCTIHHA;
Hesinomo: muesmonit (anepriummiy).

Posnanu ONOPHO-PYXOBOro anapary:
Hesinomo: apTpHT.

3 6oky oueii:
Hesinomo: aTpodis 30poBoro HEpBa abo Hespwr.

Hna  orpumanns PCKOMEHMauit  mono  nikypamms NOOIMHHX  eghekrip, HOB’S3aHUX 3
IPOTHTYOEpKYIH03HOI0 Tepaliero, ciig 3BEpTaTHCS 10 oginiiiaux HAllIOHABHUX Ta / abo
MDKHapOTHHX PEKOMeHaniii  (Hanpukay, Hacranoga BOO3, nocrymma 3a HOCHIAHHSIM
http:/lwhqlibdoc.who. int/publications/2010/978924] 47833 eng.pdf)

4.9 Iepenosysanns

CaMrromu:

aHOpeKcis, Hynora, 6moBoTa, LLTYHKOBO-KHIIKOB]  posmazm, IMXOMAHKa, TONOBHMH Gip,
3alaMOpPOYeHHS, HediTka MOBa, ramouunanii ta / a6o HOPYIICHHS 30py BHHHKAIOTH IpOTSrOM
Bit 30 XBHAHH N0 3 TOLHH TCIa mpHiiomy. Ipu 3uaunomy TIepenosyBanHi isoHiasngy (> 80
MI/KT Macu Tina) cnig OYIKyBaTH pecnipartopumuii AHCTDPEC-CHHAPOM Ta mpurHiveHHs

MOXIIHBE LpPOBE/IeHHS reMomianisy. [Topamsme TIKYBaHHS MOBHHHO nepenbavatn ocobmmpy
YBary N0 MOHITOPHHIY/minTpuMKH BEHTHJIANIT JiereHs Ta Kopekuii MetaGoniuroro auIo3y.
Coenndiunoro AHTHZIOTY HEMae,

5. ®APMAKOJIOI'TYHI BJIACTHBOCTI

5.1 ®apmakomuuamivmi BJIACTHBOCTI
DapmakoTepaneBTHyHa rpymna: IlporatyGepxynso3mi 3acobu.
Kox ATX J04A Co1.

Mexanism nii

otk
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Mircnﬁak"repiﬁ. Crilikicts 10 ROy RUEEKae MBRHJTKO, KMo fioro RACTOCORYIOTE g
MOHONpenapar y nikysaugj KJIHIYHIX 34XBOPIOBAHE, CIIPHYHHEHHX MiKoGaKTepismu, .

52 Dapmakokinernuni BJACTHBOCTI

Abcopbis:

Iicas nepopansworo IpHHOMY i30Hiazmy IIBHIKO BCMOKTYeTBCY 3 ﬁiO,HOCTyHHiCTB;) >80%, a
MiKOBi KOHUCHTpAWIl B cupoBari AOCATAIOTECA Yepes |-2 romunn:«IlIBunkicrpora CTYIHE
BCMOKTYBaHHS! 3MeHIIyioTECY IPH 3acrocypanni 130Hia3uy min yac Dki. I3omiasuy 3a3Hae

IIOMiTHOTO AOCHCTEMHOTO (meprmoro IIPOXO/KEHHS) MeTabom1i3My B crimmi TOHKOI KHIIKH Ta
HEYiHKH.

1/ Kr. 38’530k 3 Ginkamy Ayke Husbkuit (0-10%).

(DapMaKOKiHCTHKay OKPEMHX IOy JIAIisIX N
Hopywenns gynryi Hupok: Jlani mojo (hapmakoxineTHin 130Hia3uy Ta Horo Mf:'raﬁom'rm y
HaIieHTiB 3 HHPKOBOIO HEIOCTaTHICTIO € HenoctatHiMH, Onaak nepion Hamm:’,nseneﬂﬂﬂ
I30Hia3uay TpuBac JIOBIIE, a eKCHO3MNiA 36ibIIyeThCs Y THOBUIBHHX ANCTHIATOPIB. BHJ:[HB
- {(HCaKTHBHAX) MeTaboTiTin i30Hia3m Ly, HMOBIpHO, Oy 4e- SOLmbieHe Ak wBHJIKHA, TaK | ,
NOBITBHHX aleTHIIATOPIB.

5.3  Moxainiqni nani 3 Oe3mexn

6.  ®APMALEBTHYHI XAPAKTEPUCTHKH

6.1 Cuucox gomomixuux peY0BHH
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Kpemnito miokcny KOMOTtHMH, KacTopoBa ojis rizIporenizosana, JIAKTO3H MOHOTriapaT Ta
MIKPOKPHCTATYHA I1e/Tr0103a.

6.2  Hecymicuicms,
He onucano.

6.3  Tepmin npudammuocmi, W i,
36 Micanis s bmicrepis, Amo-[IBX/EBOH/ Axnap e g
64  Vmosm 30epirannsg, i |

36_ep1'raTH TIpH TemMneparypi e Bume 30° C. 36epiratu B 3axpuriii YNaKOBIi, 3aXHIeHii Bij
CBiTJA.

6.5  VYmakoska

Tabnerku IaKyI0ThCs y GricTepy Amo-IIBX/EBOH/ Axuap.,
Po3mipu ymakosxy: Tabnetku Ne28x24 ta No] Ox] 0

6.6 Oco6nugi BHMOrH mojo yrumizanii
Hemae oco6mpmx BHMOT

i HNOCTAYAJILHUK
Mikpo Jla6c JTimite

Ne 31, Peiic Kope Poyn
Banranop 560 001
Kapnaraxa
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Ten.: 00-91-80-2237 0451-54
®Daxe: 00-91-80-2237 0463
Email: exp@microlabs.in
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Isoniazid 100 mg Tablets
(Micro Labs Limited), TB173

1. NAME OF THE MEDICINAL PRODUCT
Isoniazid 100 mg Tablets*

2. QUALITATIVE AND QUANTITATIVE COMPOSITION
Each tablet contains isoniazid 100 mg

For a full list of excipients see section 6.].

3. PHARMACEUTICAL FORM

White to off white, flat, circular, beveled edge, uncoated tablets with break-line on one surface,
The tablet can be divided into equal halves,

4. CLINICAL PARTICULARS

4.1 Therapeutic indication

Isoniazid Tablets js indicated for the treatment of tuberculosis, caused by Mycobacterium
tuberculosis.

4.2 Posology and method of administration

Oral use,

Isoniazid 100 mg Tablets should be swallowed whole with water or another drink.
The tablets should be taken on an empty stomach (at least one hour prior to or two hours after a meal),

ACTIVE TUBERCULOSIS

Daily therapy: In children 10mg/kg/day (range 10 to 15 mg/kg body weight/day), in adults 5 mg
(range 4-6 mg/kg body weight/day)

Number of Isoniazid 100 mg tablets by weight band to be taken once daily

Weight band (ke) [ Recommended dose T Number of tablets per
(mg) day
IFW0=T 50 Va
7to<10 100 1
10to< 15 150 1%
15to<20 200 2
20to <30 250 24

* Trade names are not prequalified by WHO. This is under local DRA responsibility. Throughout this
WHOPAR the proprietary name is given as an example only.
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In adults weighing 30-45 kg the daily dose is 200 mg isoniazid, administered as a single dose.

In patients weighing >45 kg the daily dose is 300 mg, administered as a single dose.

Isoniazid 100 mg Tablets i not.indicated for daily therapy of children weighing <35 kg, as .., il
appropriate dose adjustments cannot be made. s

Isoniazid 300 mg Tablets is not indicated for daily therapy of patients weighing <45 kg, as
appropriate dose adjustments cannot be made.

The duration of therapy is dent on the diagnostic category, as well as the combination of drugs
i

depen
used together with isoniazid. Official national and/or international guidelines (e.g. WHO-Gui deline,
available at htip:/fwhglibdoc, who, int/publications/20] 0/9789241547833 eng. pdf) should be
consulted.

LATENT TUBERCULOSIS (monotherapy)

Adults:
300 mg/day for at least 6 months

Children:
10 mg/kg body weight/day (maximum 300 mg/day) for at least 6 months
Weight range (kg) Number of Isoniazid 100 mg | Dose given (mg)

tablets to be administered per

dose (total dose 10 mg/kg/day)
<5

Y2 tablet 50
5.1-99 | tablet 100
10-13.9 1% tablets 150
14-19.9 2 tablets 200
20-249 2V, tablets 250
>25 3 tablets or one adult tabjet 300 ]

[soniazid 300 mg Tablets is not suitable for children weighing less than 25 kg for this indication, as
appropriate dose adjustments cannot be made. In these cases another formulation containing less

isoniazid should be used.

In case of missing a dose, this dose should be taken as soon as possible, unless the next regular dose is
scheduled within 6 hours, Otherwise the missed dose dose should be skipped.

Page 3 of 11

125



126

Isoniazid 100 mg Tablcts WIIOPAR part 4 March 2011
(Micro Labs Limited), TB173 Sections 6 & 7 updated : February 2020

Special populations

Renal impairment:

No dose adjustment in patients with renal impairment is generally recommended. However, patients
should be closely monitored for signs of isoniazid toxicity, especially peripheral neuropathy. A dose
reduction to 2/3 of the normal daily dose may be considered in slow acetylators with severe renal
impairment (CICr <25 ml/min) or in those with si gns of isoniazid toxicity (see section 4.4 and 5.2).

Hepatic impairment:

Limited data indicate that the pharmacokinetics of isoniazid are altered in patients with hepatic
impairment. Therefore, patients with hepatic impairment should be closely observed for signs of
isoniazid toxicity (see section 4.4),

4.3 Contraindications

Isoniazid is contraindicated in patients with
- hypersensitivity to the active substance or to any of the excipients
- acute liver disease of any etiology
- drug induced hepatic disease
= previous isoniazid-associated hepatic injury or
- previous severe adverse reactions to isoniazid such as drug fever, chills or arthritis.

4.4 Special warnings and precautions for use

Severe and sometimes fatal hepatitis associated with isoniazid therapy has been reported. The
majority of cases occurs within the first three months of therapy, but hepatotoxicity may also develop
after a longer duration of treatment. Therefore, patients should be carefully monitored and interviewed
at monthly intervals.

Patients should be instructed to immediately report signs or symptoms consistent with liver damage or
other adverse effects. These include any of the following: unexplained anorexia, nausea, vomiting,
dark urine, icterus, rash, persistent paraesthesias of the hands and feet, persistent fatigue, weakness of
greater than 3 days duration and/or abdominal tenderness, especially of the right upper quadrant. If
these symptoms appear or if signs suggestive of hepatic damage are detected, isoniazid should be
discontinued promptly, since continued use of the drug in these cases has been reported to cause a
more severe form of liver damage.

Patient groups especially at risk for developing hepatitis include
- age> 35 years
- daily users of alcohol (patients should be strongly advised to restrict intake of alcoholic
beverages, see section 4.5)
- patients with active chronic liver disease and
= uyeedicn drug tucs.
In addition to monthly symiptom reviews hepatic enzymes (specifically AST and ALT) should be
measured in these patients prior to starting isoniazid therapy and periodically throughout treatment.
Furthermore, the following patients should be carefully monitored:
- patients with concurrent use of any chronically administered medication (see section 4.5)
existence of peripheral neuropathy or conditions predisposing to neuropathy
- pregnant patients and
- HIV infected patients.
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If abnormalities of liy,g;_ function exceed three to five times the upper limit of normal,.discontinuation
of Isoniazid Tablets should be strongly considered. y Sl

- {.l ! - . - . . - 1
Peripheral neuropathy is the most common toxic effect of isoniazid (see section 4.8). The frequency
depends on the dose and on predisposing conditions such as malnutrition, impaired renal function,

alcoholism or diabetes, Concomitant pyridoxine administration largely reduces the risk of developing
neuropathy. Therefore, pyridoxine should be co-administered routinely at doses of 10 mg per day.

Cross-sensitivim: Patients hypersensitive to ethionamide, pyrazinamide, niacin (nicotinic acid), or
other chemically related medications may also be hypersensitive to this product,

Isoniazid should be used with caution in patients with pre-existing seizure disorders, a history of
psychosis or hepatic impairment,

Diabetes Mellitus: Patients with diabetes should be carefully monitored, since blood glucose control
may be affected by isoniazid.

Renal impairment: Patients with renal impairment, particularly those who are slow acetylators (see
sections 4.2 and 5.2) may be at increased risk for isoniazid adverse effects such as peripheral
neuropathy, and should be monitored accordingly. As in other patients, adequate supplementation
with pyridoxine (see above) should be given to avoid neurotoxicity.

Excipients: Patients with rare hereditary problems of galactose intolerance, the Lapp lactase
deficiency or glucose-galactose malabsorption should not take this medicine,

This medicinal product contains hydrogenated castor oil, which may cause stomach upset and
diarrhoea.

4.5 Interactions with other medicinal products and other forms of interaction

In vitro, isoniazid acts as an inhibitor of CYP2C19 and CYP3A4. Thus it may increase exposure to
drugs mainly eliminated through either of these pathways. The following list of interactions should
not be considered exhaustive, but as representative of the classes of medicinal products where caution
should be exercised.

Anticonvulsants

Phenytoin, carbamazepine, valproate: isoniazid decreases the apparent clearance of these drugs, and
th

erefore increases drug exposure. Plasma concentrations of the anticonvulsant should be determined
prior to and after initiation of isoniazid therapy; the patient should be monitored closely for signs and

benzodiazepine should be adjusted accordingly.
Phenobarbital: Concomitant use with isoniazid may lead to increased hepatotoxicity.

Neuroleptics
Chlorpromazine: Concomitant use with isoniazid may impair the metabolism of isoniazid. Patients
should be carefully monitored for isoniazid toxicity.
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Haloperidol: Concomitant use with isoniazid may increase plasma levels of haloperidol. Patients

Co
should be carefully monitored for haloperidol toxicity and the dose of haloperidol should be adjusted
accordingly.
Anticoagulants i :
Coumarin- or indandione-derivates (e.g. warfarin_'):- concomitant use with isoniazid may inhibit the ki)
enzymatic metabolism of the anticoagulants, leading to increased plasma concentrations with an
increased risk of bleeding. Therefore, INR should be closely monitored,
Narcotics
Alfentanil: chronic pre-/perioperative use of isoniazid may decrease the plasma clearance and prolong
the duration of action of alfentanil, The dose of alfentanil may need to be adjusted accordingly.
Enflurane: Isoniazid may increase the formation of the potentially nephrotoxic inorganic fluoride
metabolite of enflurane when used concomitantly.
Others
Theophylline: Concomitant use with isoniazid may reduce the metabolism of theophylline, thereby
increasing its plasma levels. Therefore, theophylline plasma levels should be monitored.
Procainamide: Concomitant use with isoniazid may increase the plasma concentrations of isoniazid.
Patients should be carefully monitored for isoniazid toxicity,

Corticosteroids (e.g. prednisolone): In one study, concomitant use with isoniazid decreased isoniazid
exposure by 22-30%. Isoniazid dosage adjustments may be required in rapid acetylators.

Acetaminophen, paracetamol: Concurrent use with isoniazid may increase hepatotoxicity.

Hepatotoxic medications: concurrent use of isoniazid with other hepatotoxic medications may
increase hepatotoxicity and should be avoided.

Neurotoxic medications: concurrent use of isoniazid with other neurotoxic medications may lead to
additive neurotoxicity and should be avoided.

Interactions with food and drinks

hepatotoxicity. Patients should be monitored closely for signs of hepatotoxicity and should be
strongly advised to restrict intake of alcoholic beverages (see section 4.4).

Cheese and fish (histamine- or tyramine-rich food): concurrent ingestion with isoniazid may lead to
inhibition of mono-/diamine oxidases by isoniazid, interfering with the metabolism of histamine and
tyramine. Clinically, this may result in redness or itching of the skin, hot feeling, rapid or pounding
heartbeat, sweating, chills or clammy feeling, headache, or lightheadedness.

Interactions with laboratory tests

Isoniazid may cause a false positive response to copper sulfate glucose tests: enzymatic glucose tests
are not afiecied.

4.6 Pregnancy and lactation

No adverse effects of isoniazid on the fetus have been reported. However, isoniazid is to be used in
pregnancy only when the benefits outweigh the potential risks.
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Lactation:

Isoniazid is excreted into the breast milk of lactating mothers. No adverse effects in the baby have
been reported. Concentrations in breast milk are so low, that brcast-feeding cannot be relied upon for
adcqua_ltt; tuberculosis prophylaxis or therapy for nursing infants, 1

4.7 Effects on ability to drive and use machines

4.8 Undesirable effects

The most important adverse effects of isoniazid are peripheral and central heurotoxic effects, and
severe and sometimes fatal hepatitis.

The adverse events considered at least possibly related to treatment are listed below by body system,
organ class and frequency. They are not based on adequately sized randomized controlled trials, but
on published literature data generated mostly during post-approval use, Therefore, often no frequency
data can be given. Frequencies are defined as Very common (>1/10), common (217100, <1/10),
uncommon (=1/1000, <1/100), rare (=1/10,000, <1/1000), very rare (<1/10,000), *not known’,

Nervous system disorders

Very common: Peripheral neuropathy, usually preceded by paraesthesias of the feet and hands. The
frequency depends on the dose and on predisposing conditions such as malnutrition,
alcoholism or diabetes, It has been reported in 3.5 to 17% of patients treated with
isoniazid. Concomitant pyridoxine administration largely reduces this risk (see
section 4.4),

Uncommon: seizures, toxic encephalopathy

Not known: dizziness, headache, tremor, vertigo, hyperreflexia.

Psychiatric disorders
Uncommon: memory impairment, toxic psychosis
Not known: confusion, disorientation, hallucination,

Gastrointestinal disorders
Not known: nausea, vomiting, anorexia, dry mouth, flatulence, abdominal pain, constipation,

Hepatobiliary disorders:
Very common: Transient increases of serum transaminases.
Uncommon: hepatitis.

Renal and urinary disorders
Not known: urinary retention, nephrotoxicity including interstitial nephritis.

Metabolic and nutrition disorders
Not known: hyperglycaemia, metabolic acidosis, pellagra.

General disorders

Not known: allergic reactions with skin manifestation (exanthema, erythema, erythema multiforme),
pruritus, fever, leucopenia, anaphylaxia, allergic pneumonitis, neutropenia, eosinophilia,
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Stevens-Johnson syndrome, vasculitis, Iymphadenopathy, rheumatic syndrome, lupus—
like syndrome.

Blood and lymphatic systems disorders s :
Not known: anaemia (haemolytig,’ sideroblastic, or aplastic), thrombocytopenia, leucopenia (allergic), -,
feutropenia with eosinophilia, agranulocytosis, sy fis

Respiratory, thoracic and mediastinal disorders
Not known: pneumonitis (allergic),

Musculoskeletal disorders
Not known: Arthritis,

Eye disorders:

Not known: Optic atrophy or neuritis,

national  and/or international guidelines  (e.g, WHO-Guideline, available  at
http.//'whglibdoc.who. in ubﬁcan‘ons/é‘()!0/9789241547833 eng pdf) should be consulted.

Anorexia, nausea, vomiting, gastrointestinal disturbances, fever, headache, dizziness, slurred speech,
hallucinations and/or visual disturbances occur within 30 minutes to 3 hours after ingestion, With
marked isoniazid overdoses (= 80 mg/kg body weight) respiratory distress and CNS depression,
progressing rapidly from stupor to profound coma, along with severe intractable seizures are to be
expected. Typical laboratory findings are severe metabolic acidosis, acetonuria, and hyperglycaemia,

Treatment:

Emesis, gastric lavage and activated charcoal may be of value if instituted within a few hours of
ingestion. Subsequently, pyridoxine (intravenous bolus on a Sram per gram basis, equal to the
isoniazid dose; if latter dose is unknown an initial dose of 5 g in adults or 80 mg/kg BW in children
should be considered), intravenous diazepam (in case of seizures not responding to pyridoxine) and
haemodialysis may be of value. Further treatment should be supportive, with special attention to
monitoring/support of ventilation and correction of metabolic acidosis. There is no specific antidote,

5. PHARMACOLOGICAL PROPERTIES

5.1 Pharmacodynamic properties

Pharmacotherapeutic group: Antimycobacterial
ATC Code for isoniazid: JO4ACO1

Mechanism of action

Isoniazid is highly active against Mycobacterium tuberculosis. 1t is bactericidal in vigro and in vivo
against actively dividing tubercle bacilli. Its primary action is to inhibit the synthesis of long chain
mycolic acids, which are unique constituents of mycobacterial cell wall. Resistance to isoniazid
oceurs rapidly if it is used alone in the treatment of clinical disease due to mycobacteria.
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5.2 Pharmacokinetic properties

Absorption: ¥ i
After oral administration isoniazid is rapidly absorbed with a bioavailability of >80%, and peak serum
concentrations reached after 1-2 hours, The rate and extent of absorption are reduced when isoniazid

is administered with food. Isoniazid undergoes appreciable presystemic (first pass) metabolism in the
wall of small intestine and liver.

isoniazid Cmax value was 7.9 pug/ml (£ 2.42), and the corresponding value for AUC was 32.1 pg.h/ml
(% 13.2). The mean (= SD) isoniazid tmax value was 0.72 (+ 0.42) hours,

Distribution:

Isoniazid is distributed in the body with an apparent volume of distribution volume of 0.57 to
0.76 I/kg. Protein binding is very low (0-10%),

Metabolism:

the individual patients, who are termed fast or slow acetylators (this is due to a genetic polymorphism
in the metabolizsing enzyme N-acetyl transferase). Different ethnic groups contain differing
proportions of acetylator phenotypes. Acetylator status is the main determinant of isoniazid exposure
at a given dose. At recommended doses, exposure in fast acetylators is about half that seen in slow
acetylators.

Excretion:

Up to 95% of ingested isoniazid is excreted in the urine within 24 hours, primarily as inactive
metabolites. Less than 10% of the dose is excreted in the faeces. The main excretion products in the
urine are N-acetylisoniazid and isonicotinic acid.

Special populations

Renal impairment:
The documentation of the pharmacokinetics of isoniazid and its metabolites in patients with renal
impairment is incomplete. However, the half-life of isoniazid is prolonged and exposure is increased,

5.3 Preclinical safety data

Non-clinical data reveal no special hazard for humans at recommended doses based on conventional
studies of safetv pharmacology. repeated dose toxicity, genotoxicity. carcinogenic potential, toxicity
to reproduction. '

6. PHARMACEUTICAL PARTICULARS
6.1 List of Excipients

Colloidal silicon dioxide, hydrogenated castor oil, lactose monohydrate and microcrystalline
cellulose,
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6.2 Incompatibilities
Not applicable.

6.3 Shelf life L ¥ :
60 months: Bottle;"-F'IDPE g o s
36 months: Blister, Alu-PVC/EVOH/A clar it

6.4 Special precautions for storage

Do not store above 30°C. Keep in a well-closed container, protected from light.

6.5 Nature and contents of container

Tablets packed in Alu-PVC/EVOH/Aclar blisters. Pack sizes: 28x24 and 10x10 tablets

6.6 Special precautions for disposal

No special requirements

7. SUPPLIER

Micro Labs Limited

#31, Race Course Road
Bangalore 560 001
Karnataka

India

Tel : 0091-80-22370451-54
Fax: 00-91-80 — 22370463

Email: exp@microlabs.in
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